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FR1 N78

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-2.05dB

NRBand SCS BandWidth Arfcn Freq(MH2) Modulation RB P%‘\’/;‘;‘Zgéeg) EIRP(dBm) EIRP(W)
78 30 10 647000 3705 DFT-s-OFDMPI2BPSK 1@1 24.37 2232 0.1706
78 30 10 647000 3705 DFT-sOFDMQPSK  1@1 24.33 2228  0.1690
78 30 10 647000 3705  DFT-s-OFDM 16 QAM  1@1 23.62 2157  0.1435
78 30 10 650000 3750 DFT-s-OFDM PI2BPSK 1@1 24.18 2213 0.1633
78 30 10 650000 3750 DFT-s-OFDM QPSK  1@1 24.17 2212  0.1629
78 30 10 650000 3750  DFT-s-OFDM 16 QAM  1@1 23.38 2133 0.1358
78 30 10 653000 3795 DFT-s-OFDM PI2BPSK 1@1 24.29 2024  0.1675
78 30 10 653000 3795 DFT-s-OFDM QPSK  1@1 24.22 2217  0.1648
78 30 10 653000 3795  DFT-s-OFDM 16 QAM  1@1 23.58 2153  0.1422
78 30 15 647168 370752 DFT-s-OFDM PI2BPSK 1@1 24.52 2047 01766
78 30 15 647168 370752  DFT-s-OFDM QPSK  1@1 24.41 2236 01722
78 30 15 647168 3707.52 DFT-s-OFDM 16 QAM  1@1 23.62 2157  0.1435
78 30 15 650000 3750 DFT-s-OFDMPI2BPSK 1@1 24.25 222  0.1660
78 30 15 650000 3750 DFT-sOFDMQPSK  1@1 24.16 2211  0.1626
78 30 15 650000 3750  DFT-s-OFDM 16 QAM  1@1 235 2145  0.1396
78 30 15 652832 3792.48 DFT-s-OFDM PI2BPSK 1@1 24.35 223 0.1698
78 30 15 652832 379248  DFT-s-OFDMQPSK  1@1 24.29 2224  0.1675
78 30 15 652832 379248 DFT-s-OFDM 16 QAM  1@1 23.49 2144 01393
78 30 20 647334 371001 DFT-s-OFDMPI2BPSK 1@1 24.52 2047 01766
78 30 20 647334 371001  DFT-s-OFDMQPSK  1@1 24.37 2232 01706
78 30 20 647334 371001 DFT-s-OFDM 16 QAM  1@1 23.7 2165  0.1462
78 30 20 650000 3750 DFT-s-OFDMPI2BPSK 1@1 24.34 2229  0.1694
78 30 20 650000 3750 DFT-s-OFDM QPSK  1@1 24.18 2213 0.1633
78 30 20 650000 3750  DFT-s-OFDM 16 QAM  1@1 23.51 2146  0.1400
78 30 20 652666 3789.99 DFT-s-OFDMPI2BPSK 1@1 24.33 2228  0.1690
78 30 20 652666 3789.99 DFT-s-OFDMQPSK  1@1 24.33 2228  0.1690
78 30 20 652666 3780.99 DFT-s-OFDM 16 QAM  1@1 23.52 2147  0.1403
78 30 25 647500 37125 DFT-s-OFDMPI2BPSK 1@1 25.32 2327 02123
78 30 25 647500 37125  DFT-s-OFDMQPSK  1@1 24.77 2272 01871
78 30 25 647500 37125  DFT-s-OFDM 16 QAM  1@1 24.18 2213 0.1633
78 30 25 650000 3750 DFT-s-OFDM PI2BPSK 1@1 24.77 2272 01871
78 30 25 650000 3750 DFT-s-OFDM QPSK  1@1 24.59 2254 01795
78 30 25 650000 3750  DFT-s-OFDM 16 QAM  1@1 23.86 2181  0.1517
78 30 25 652500 3787.5 DFT-s-OFDMPI2BPSK 1@1 24.75 227  0.1862
78 30 25 652500 37875  DFT-s-OFDM QPSK  1@1 24.62 2257  0.1807
78 30 25 652500 37875  DFT-s-OFDM 16 QAM  1@1 24.06 2201  0.1589
78 30 30 647668 371502 DFT-s-OFDM PI2BPSK 1@1 24.56 2251 01782
78 30 30 647668 371502  DFT-s-OFDMQPSK  1@1 24.58 2253 01791

Sporton International Inc. (Kunshan) Page Number : A2-10f 3

TEL : +86-512-57900158
FCC ID : 2AMBHRY2267



saronis. FCC RF Test Report Report No. : FG2505050

NRBand SCS BandWidth Arfcn Freq(MHz) Modulation RB P%?,c‘gr‘zgéerﬁ) EIRP(dBm) EIRP(W)
78 30 30 647668 371502 DFT-s-OFDM 16 QAM  1@1 23.8 2175 0.1496
78 30 30 650000 3750  DFT-s-OFDMPI2BPSK 1@1 24.35 223 0.1698
78 30 30 650000 3750 DFT-s-OFDM QPSK  1@1 24.32 2227 0.1687
78 30 30 650000 3750  DFT-s-OFDM 16 QAM  1@1 23.75 217 0.1479
78 30 30 652332 3784.98 DFT-s-OFDM PII2BPSK 1@1 24.44 2239 0.1734
78 30 30 652332 378498  DFT-S-OFDMQPSK  1@1 24.38 2233 0.1710
78 30 30 652332 378498 DFT-s-OFDM16 QAM  1@1 23.62 2157  0.1435
78 30 40 648000 3720  DFT-s-OFDM P2 BPSK 1@1 24.56 2251 0.1782
78 30 40 648000 3720 DFT-s-OFDM QPSK  1@1 24.54 2249 01774
78 30 40 648000 3720  DFT-s-OFDM 16 QAM  1@1 23.92 21.87  0.1538
78 30 40 650000 3750  DFT-s-OFDM P2 BPSK 1@1 24.48 2243 0.1750
78 30 40 650000 3750 DFT-s-OFDM QPSK  1@1 24.41 2236 0.1722
78 30 40 650000 3750  DFT-s-OFDM 16 QAM  1@1 23.7 2165  0.1462
78 30 40 652000 3780  DFT-s-OFDMPI2BPSK 1@1 24.4 2235  0.1718
78 30 40 652000 3780 DFT-s-OFDM QPSK  1@1 24.36 2231 0.1702
78 30 40 652000 3780  DFT-s-OFDM 16 QAM  1@1 23.59 2154  0.1426
78 30 50 648334 372501 DFT-s-OFDMPI2BPSK 1@1 24.36 2231 0.1702
78 30 50 648334 372501  DFT-s-OFDMQPSK  1@1 24.31 2226 0.1683
78 30 50 648334 372501 DFT-s-OFDM 16 QAM  1@1 23.69 21.64  0.1459
78 30 50 650000 3750  DFT-s-OFDMPI2BPSK  1@1 24.32 2227 0.1687
78 30 50 650000 3750 DFT-s-OFDM QPSK  1@1 24.17 2212 0.1629
78 30 50 650000 3750  DFT-s-OFDM 16 QAM  1@1 23.56 2151 0.1416
78 30 50 651666 3774.99 DFT-s-OFDMPI2BPSK 1@1 24.11 2206  0.1607
78 30 50 651666 377499  DFT-s-OFDMQPSK  1@1 24.1 2205  0.1603
78 30 50 651666 377499 DFT-s-OFDM 16 QAM  1@1 23.1 2105  0.1274
78 30 60 648668 3730.02 DFT-s-OFDMPI2BPSK 1@1 24.16 2211 0.1626
78 30 60 648668 3730.02  DFT-s-OFDMQPSK  1@1 24.15 221 01622
78 30 60 648668 3730.02 DFT-s-OFDM 16 QAM  1@1 23.39 21.34  0.1361
78 30 60 650000 3750  DFT-s-OFDMPI2BPSK 1@1 24.28 2223 0.1671
78 30 60 650000 3750 DFT-s-OFDM QPSK  1@1 24.22 2217 0.1648
78 30 60 650000 3750  DFT-s-OFDM 16 QAM  1@1 23.34 21.29  0.1346
78 30 60 651332 3769.98 DFT-s-OFDMPI2BPSK 1@1 24.01 21.96  0.1570
78 30 60 651332 3769.98  DFT-s-OFDM QPSK  1@1 23.99 21.94  0.1563
78 30 60 651332 3769.98 DFT-s-OFDM 16 QAM  1@1 23.26 2121 0.321
78 30 70 649000 3735  DFT-s-OFDMPI2BPSK 1@1 24.22 2217 0.1648
78 30 70 649000 3735 DFT-s-OFDM QPSK  1@1 24.17 2212 0.1629
78 30 70 649000 3735  DFT-s-OFDM 16 QAM  1@1 23.37 2132 0.1355
78 30 70 650000 3750  DFT-s-OFDMPI2BPSK 1@1 24.34 2229  0.1694
78 30 70 650000 3750 DFT-s-OFDM QPSK  1@1 24.2 2215  0.1641
78 30 70 650000 3750  DFT-s-OFDM 16 QAM  1@1 23.6 2155  0.1429
78 30 70 651000 3765 DFT-s-OFDMPI2BPSK 1@1 24.35 223 0.1698
78 30 70 651000 3765 DFT-s-OFDM QPSK  1@1 24.09 2204 0.1600
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NRBand SCS BandWidth Arfcn Freq(MHz) Modulation RB P%?,c‘gr‘zgéerﬁ) EIRP(dBm) EIRP(W)
78 30 70 651000 3765 DFT-s-OFDM 16 QAM l@1 23.35 21.3 0.1349
78 30 80 649334 3740.01 DFT-s-OFDM PI/2BPSK 1@1 24.2 22.15 0.1641
78 30 80 649334 3740.01 DFT-s-OFDM QPSK 1@1 24.16 22.11 0.1626
78 30 80 649334 3740.01 DFT-s-OFDM 16 QAM l@1 23.42 21.37 0.1371
78 30 80 650000 3750 DFT-s-OFDM PI/2 BPSK  1@1 24.21 22.16 0.1644
78 30 80 650000 3750 DFT-s-OFDM QPSK l@1 24.13 22.08 0.1614
78 30 80 650000 3750 DFT-s-OFDM 16 QAM l@1 23.31 21.26 0.1337
78 30 80 650666 3759.99 DFT-s-OFDM PI/2 BPSK 1@1 24.21 22.16 0.1644
78 30 80 650666 3759.99 DFT-s-OFDM QPSK @1 24.12 22.07 0.1611
78 30 80 650666 3759.99 DFT-s-OFDM 16 QAM @1 23.36 21.31 0.1352
78 30 90 649668 3745.02 DFT-s-OFDM PI/2 BPSK 1@1 24.14 22.09 0.1618
78 30 90 649668 3745.02 DFT-s-OFDM QPSK l@1 24.2 22.15 0.1641
78 30 90 649668 3745.02 DFT-s-OFDM 16 QAM l@1 23.4 21.35 0.1365
78 30 90 650000 3750 DFT-s-OFDM PI/2 BPSK  1@1 24.16 22.11 0.1626
78 30 90 650000 3750 DFT-s-OFDM QPSK 1@1 24.03 21.98 0.1578
78 30 90 650000 3750 DFT-s-OFDM 16 QAM 1@1 23.52 21.47 0.1403
78 30 90 650332 3754.98 DFT-s-OFDM PI/2BPSK 1@1 24.15 22.1 0.1622
78 30 90 650332 3754.98 DFT-s-OFDM QPSK l@1 24.1 22.05 0.1603
78 30 90 650332 3754.98 DFT-s-OFDM 16 QAM l@1 23.37 21.32 0.1355
78 30 100 650000 3750 DFT-s-OFDM PI/2 BPSK 135@67 24.07 22.02 0.1592
78 30 100 650000 3750 DFT-s-OFDM PI/2 BPSK  1@1 24.19 22.14 0.1637
78 30 100 650000 3750 DFT-s-OFDM PI/2 BPSK 1@271 24.07 22.02 0.1592
78 30 100 650000 3750 DFT-s-OFDM QPSK  135@67 241 22.05 0.1603
78 30 100 650000 3750 DFT-s-OFDM QPSK l@1 24.17 22.12 0.1629
78 30 100 650000 3750 DFT-s-OFDM QPSK 1@271 23.99 21.94 0.1563
78 30 100 650000 3750 DFT-s-OFDM 16 QAM  135@67 23.03 20.98 0.1253
78 30 100 650000 3750 DFT-s-OFDM 16 QAM l@1 23.39 21.34 0.1361
78 30 100 650000 3750 DFT-s-OFDM 16 QAM  1@271 23.24 21.19 0.1315
78 30 100 650000 3750 DFT-s-OFDM 64 QAM  135@67 21.53 19.48 0.0887
78 30 100 650000 3750 DFT-s-OFDM 64 QAM l@1 21.56 19.51 0.0893
78 30 100 650000 3750 DFT-s-OFDM 64 QAM  1@271 21.39 19.34 0.0859
78 30 100 650000 3750 DFT-s-OFDM 256 QAM 135@67 19.5 17.45 0.0556
78 30 100 650000 3750 DFT-s-OFDM 256 QAM @1 19.53 17.48 0.0560
78 30 100 650000 3750 DFT-s-OFDM 256 QAM  1@271 19.39 17.34 0.0542
78 30 100 650000 3750 CP-OFDM QPSK 137@68 22.53 20.48 0.1117
78 30 100 650000 3750 CP-OFDM QPSK l@1 22.83 20.78 0.1197
78 30 100 650000 3750 CP-OFDM QPSK 1@271 22.59 20.54 0.1132
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Report No. : FG2505050

Software Version: 23.06.1602

FR1 N78 Ant 9

LTE Band: 7, LTE BW: 10M, LTE ARFCN: Mid

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-2.05dB

NRBand SCS BandWidth Arfcn Freq(MHz) Modulation RB P%ﬁ‘:r‘(‘g;er:) EIRP(dBm) EIRP(W)
78 30 25 647500 37125 DFT-s-OFDM PI/2BPSK 32@16  25.14 2309  0.2037
78 30 25 647500 37125 DFT-s-OFDM PI2BPSK 1@1 25.51 2346 02218
78 30 25 647500 37125 DFT-s-OFDMPI2BPSK 1@63  25.44 2339 02183
78 30 25 647500 37125  DFT-s-OFDMQPSK 32@16  24.98 2293 0.1963
78 30 25 647500 37125  DFT-s-OFDMQPSK  1@1 25.35 2330 02138
78 30 25 647500 37125  DFT-s-OFDMQPSK 1@63  25.37 2332 02148
78 30 25 647500 37125  DFT-s-OFDM 16 QAM 32@16  24.94 2289  0.1945
78 30 25 647500 37125  DFT-s-OFDM 16 QAM  1@1 25.42 2337 02173
78 30 25 647500 37125  DFT-s-OFDM16 QAM 1@63 2556 2351  0.2244
78 30 25 647500 37125  DFT-s-OFDM 64 QAM 32@16  24.90 2285  0.1928
78 30 25 647500 37125  DFT-s-OFDM 64 QAM  1@1 25.36 2331 02143
78 30 25 647500 37125  DFT-s-OFDM64 QAM 1@63 2535 2330 02138
78 30 25 647500 37125 DFT-s-OFDM 256 QAM 32@16  23.48 2143 0.1390
78 30 25 647500 37125 DFT-s-OFDM 256 QAM  1@1 23.91 21.86  0.1535
78 30 25 647500 37125 DFT-s-OFDM256 QAM 1@63  23.94 21.89  0.1545
78 30 25 647500 37125 CP-OFDMQPSK  33@16  24.99 2294  0.1968
78 30 25 647500 37125 CP-OFDM QPSK 1@1 25.43 2338 02178
78 30 25 647500 37125 CP-OFDMQPSK  1@63 2545 2340 02188
78 30 25 650000 3750  DFT-s-OFDM P2 BPSK 32@16  25.27 2322 0.2099
78 30 25 650000 3750  DFT-s-OFDM PI/2BPSK 1@1 25.51 2346 02218
78 30 25 650000 3750 DFT-s-OFDMPI2BPSK 1@63  25.65 2360  0.2291
78 30 25 650000 3750 DFT-s-OFDM QPSK ~ 32@16  25.31 2326 02118
78 30 25 650000 3750 DFT-s-OFDM QPSK  1@1 25.52 2347 02223
78 30 25 650000 3750 DFT-s-OFDM QPSK ~ 1@63  25.66 2361  0.229
78 30 25 650000 3750  DFT-s-OFDM 16 QAM 32@16  25.26 2321 0.2094
78 30 25 650000 3750  DFT-s-OFDM 16 QAM  1@1 25.57 2352 0.2249
78 30 25 650000 3750  DFT-s-OFDM 16 QAM 1@63  25.69 2364 02312
78 30 25 650000 3750  DFT-s-OFDM 64 QAM 32@16  25.31 2326 02118
78 30 25 650000 3750  DFT-s-OFDM 64 QAM  1@1 25.59 2354  0.2259
78 30 25 650000 3750  DFT-s-OFDM 64 QAM 1@63  25.62 2357 02275
78 30 25 650000 3750  DFT-s-OFDM 256 QAM 32@16  23.88 21.83  0.1524
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NR Band SCS BandWidth Arfcn Freq(MHz) Modulation RB P%?:;l(‘:éer:) EIRP(dBm) EIRP(W)
78 30 25 650000 3750 DFT-s-OFDM 256 QAM  1@1 24.05 22.00 0.1585
78 30 25 650000 3750 DFT-s-OFDM 256 QAM  1@63 24.21 22.16 0.1644
78 30 25 650000 3750 CP-OFDM QPSK 33@16 25.27 23.22 0.2099
78 30 25 650000 3750 CP-OFDM QPSK 1@1 25.61 23.56 0.2270
78 30 25 650000 3750 CP-OFDM QPSK 1@63 25.69 23.64 0.2312
78 30 25 652500 3787.5 DFT-s-OFDM PI/2 BPSK 32@16 25.21 23.16 0.2070
78 30 25 652500 3787.5 DFT-s-OFDM PI/2BPSK 1@1 25.59 23.54 0.2259
78 30 25 652500 3787.5 DFT-s-OFDM PI/2 BPSK 1@63 25.40 23.35 0.2163
78 30 25 652500 3787.5 DFT-s-OFDM QPSK  32@16 25.10 23.05 0.2018
78 30 25 652500 3787.5 DFT-s-OFDM QPSK 1@1 25.57 23.52 0.2249
78 30 25 652500 3787.5 DFT-s-OFDM QPSK 1@63 25.39 23.34 0.2158
78 30 25 652500 3787.5 DFT-s-OFDM 16 QAM  32@16 25.07 23.02 0.2004
78 30 25 652500 3787.5 DFT-s-OFDM 16 QAM 1@1 25.53 23.48 0.2228
78 30 25 652500 3787.5 DFT-s-OFDM 16 QAM  1@63 25.31 23.26 0.2118
78 30 25 652500 3787.5 DFT-s-OFDM 64 QAM  32@16 25.17 23.12 0.2051
78 30 25 652500 3787.5 DFT-s-OFDM 64 QAM 1@1 25.59 23.54 0.2259
78 30 25 652500 3787.5 DFT-s-OFDM 64 QAM  1@63 25.44 23.39 0.2183
78 30 25 652500 3787.5 DFT-s-OFDM 256 QAM 32@16 23.75 21.70 0.1479
78 30 25 652500 3787.5 DFT-s-OFDM 256 QAM  1@1 24.05 22.00 0.1585
78 30 25 652500 3787.5 DFT-s-OFDM 256 QAM  1@63 23.97 21.92 0.1556
78 30 25 652500 3787.5 CP-OFDM QPSK 33@16 25.16 23.11 0.2046
78 30 25 652500 3787.5 CP-OFDM QPSK 1@1 25.54 23.49 0.2234
78 30 25 652500 3787.5 CP-OFDM QPSK 1@63 25.38 23.33 0.2153
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Occupied Bandwidth

AR TR ate f wewsmen R oo e
78 30 25 650000 3750.0 C%ggEM 65@0 23.256 25.15
78 30 25 650000 3750.0 01%%2%'\/' 65@0 23.254 27.67
78 30 25 650000 3750.0 C&-%Z%M 65@0 23.215 24.81
78 30 25 650000 3750.0 (;I;éOQFAD'OI/I 65@0 23.16 24.85
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Conducted Spurious Emissions

BR (Is(g:;:) Ba&‘m;““ Arfen (Hﬁﬂ) Modulation RB Result Verdict
78 30 25 647500 ar125  DFLSOFOM 1@0 see graph
78 30 25 647500 37125 DFTE;TD‘;E DM 1@0 seegraph  PASS
78 30 25 647500 ar125  DFSOFDM 1@0 seegraph  PASS
78 30 25 647500 37125 DFT&;?E DM 1@0 see graph
78 30 25 647500 37125 DFT&T;?E DM 1@0 seegraph  PASS
78 30 25 647500 ar1zs DFLEOROM 1@0 seegraph  PASS
78 30 25 650000 3750.0 DFTéf,'g}f DM 1@0 see graph
78 30 25 650000 37500 DFTSOFDM 1@0 seegraph  PASS
78 30 25 650000 a7s00  DFLSOFOM 1@0 seegraph  PASS
78 30 25 650000 3750.0 DFT;F;QEDM 1@0 see graph
78 30 25 650000 ars00  DFLEOROM 1@0 seegraph  PASS
78 30 25 650000 arso0  PFI=OFPY 1@0 seegraph  PASS
78 30 25 652500 arers  DFSOFOM 1@0 see graph
78 30 25 652500 a7ers  DFISOFDM 1@0 seegraph  PASS
78 30 25 652500 37875 DFTéf;g}f DM 1@0 seegraph  PASS
78 30 25 652500 arers DT OrOM 1@0 see graph
78 30 25 652500 37875 DFTéSF;gIE DM 1@0 seegraph  PASS
78 30 25 652500 arers  DTLnorOM 1@0 seegraph  PASS
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Conducted Band Edge

B’;ﬁ ’ (ﬁﬁf) Ba("hmzi;“h Arfcn (';;ﬁg) Modulation RB Result Verdict
78 30 25 647500 ar1zs  DFLSOFOM 1@0 seegraph  PASS
78 30 25 647500 a1z PFI=OFPY 1@0 seegraph  PASS
78 30 25 647500 arizs DFLSOFOM 6a@o  seegraph  PASS
78 30 25 647500 arizs PPImOPM 6@ seegraph  PAsS
78 30 25 652500 37875 DFTE;T;S?}E DM 1@64  seegraph  PASS
78 30 25 652500 37875 DFT&;?E DM 1@64  seegraph  PASS
78 30 25 652500 37875 DFTéf,'g}f DM 64@0  seegraph  PASS
78 30 25 652500 37875 DFT&;?E DM 64@0  seegraph  PASS
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Temperature : 22~25C

Test Engineer : PingZhou Liang : =
Relative Humidity : 48~52%

RSE pre-scanned harmonic for different antennas, choose the worst antenna perform final test and

record in the report.

n77 SA/NR 100MHz / QPSK(ANTS8)

Frequency| EIRP Limit Qvgr SPA S.C. TX Cable \TX Ant.enna Polarization
Channel (MHz) (dBm) | (dBm) Limit Reading | Power loss Galp (HIV)
(dB) (dBm) | (dBm) (dB) (dBi)
7408.00 -57.08 -13 -44.08 -56.19 -60.41 8.25 11.58 H
11112.00 -55.71 -13 -42.71 -61.08 -57.26 10.45 12.00 H
14816.00 -50.10 -13 -37.10 -60.37 -51.81 11.74 13.45 H
Lowest 1™ 408.00 | 5892 | -13 | -45.92 | -58.05 | -62.25 | 8.5 11.58 v
11112.00 -55.86 -13 -42.86 -60.94 -57.41 10.45 12.00 V
14816.00 -50.78 -13 -37.78 -60.50 -52.49 11.74 13.45 V
7588.00 -57.23 -13 -44.23 -55.87 -60.53 8.30 11.60 H
11382.00 -55.78 -13 -42.78 -61.54 -57.30 10.48 12.00 H
Middle 15176.00 -51.31 -13 -38.31 -61.36 -53.01 11.80 13.50 H
7588.00 -58.42 -13 -45.42 -57.01 -61.72 8.30 11.60 V
11382.00 -56.10 -13 -43.10 -61.59 -57.62 10.48 12.00 \Y
15176.00 -51.84 -13 -38.84 -61.22 -53.54 11.80 13.50 V
7768.00 -58.72 -13 -45.72 -57.81 -62.02 8.32 11.62 H
11652.00 -55.27 -13 -42.27 -60.94 -56.95 10.52 12.20 H
Highest 15536.00 -51.07 -13 -38.07 -60.48 -52.77 11.85 13.55 H
7768.00 -54.24 -13 -41.24 -53.17 -57.54 8.32 11.62 V
11652.00 -55.55 -13 -42.55 -60.85 -57.23 10.52 12.20 \Y
15536.00 -51.82 -13 -38.82 -60.34 -53.52 11.85 13.55 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : Bl of B2

TEL : +86-512-57900158
FCC ID : 2AMBHRY 2267




s=aranas. FCC RF Test Report Report No. : FG2505050

EN-DC_13A_n77A/LTE 10MHz + NR 100MHz / QPSK(1+9)

Frequency| ERP/EIRP | Limit Qvgr SPA.\' S.G. Power TX Cable |TX Ant.enna Polarization
Channel (MHz) (dBm) |(dBm) Limit |Reading (dBm) loss Gam (HIV)
(dB) | (dBm) (dB) (dBi)

7408.00 -59.31 -13 -46.31 | -58.42 -62.64 8.25 11.58 H
11112.00 -55.43 -13 -42.43 | -60.80 -56.98 10.45 12.00 H
NR n77 14816.00 -50.90 -13 -37.90 | -61.17 -52.61 11.74 13.45 H
Lowest 7408.00 -59.16 -13 -46.16 | -58.29 -62.49 8.25 11.58 \
11112.00 -55.84 -13 -42.84 | -60.92 -57.39 10.45 12.00 \%
14816.00 -51.89 -13 -38.89 | -61.61 -53.60 11.74 13.45 \%
1564 -65.13 -42.15 | -22.98 | -75.15 -68.38 4.00 9.40 H
2346 -63.05 -13 -50.05 | -77.81 -66.62 4.88 10.60 H
LTE Band13 3128 -61.15 -13 -48.15 | -78.28 -66.08 5.52 12.60 H
Lowest 1564 -65.36 -42.15 | -23.21 | -75.46 -68.61 4.00 9.40 \%
2346 -63.00 -13 -50.00 | -77.76 -66.57 4.88 10.60 \
3128 -61.10 -13 -48.10 | -78.27 -66.03 5.52 12.60 V
7588.00 -59.60 -13 -46.60 | -58.24 -62.90 8.30 11.60 H
11382.00 -55.47 -13 -42.47 | -61.23 -56.99 10.48 12.00 H
NR n77 15176.00 -50.70 -13 -37.70 | -60.75 -52.40 11.80 13.50 H
Middle 7588.00 -59.68 -13 -46.68 | -58.27 -62.98 8.30 11.60 \
11382.00 -55.97 -13 -42.97 | -61.46 -57.49 10.48 12.00 \%
15176.00 -51.48 -13 -38.48 | -60.86 -53.18 11.80 13.50 \
1564 -64.30 -42.15 | -22.15 | -74.32 -67.55 4.00 9.40 H
2346 -61.83 -13 -48.83 | -76.59 -65.40 4.88 10.60 H
LTE Band13 3128 -60.14 -13 -47.14 | -77.27 -65.07 5.52 12.60 H
Middle 1564 -64.66 -42.15 | -22.51 | -74.76 -67.91 4.00 9.40 \%
2346 -62.21 -13 -49.21 | -76.97 -65.78 4.88 10.60 V
3128 -60.37 -13 -47.37 | -77.54 -65.30 5.52 12.60 V
7768.00 -59.60 -13 -46.60 | -58.69 -62.90 8.32 11.62 H
11652.00 -56.02 -13 -43.02 | -61.69 -57.70 10.52 12.20 H
NR n77 15536.00 -51.91 -13 -38.91 | -61.32 -53.61 11.85 13.55 H
Highest 7768.00 -59.69 -13 -46.69 | -58.62 -62.99 8.32 11.62 \%
11652.00 -56.24 -13 -43.24 | -61.54 -57.92 10.52 12.20 \%
15536.00 -53.09 -13 -40.09 | -61.61 -54.79 11.85 13.55 V
1564 -65.15 -42.15 | -23.00 | -75.17 -68.40 4.00 9.40 H
2346 -62.97 -13 -49.97 | -77.73 -66.54 4.88 10.60 H
LTE Band13 3128 -60.92 -13 -47.92 | -78.05 -65.85 5.52 12.60 H
Highest 1564 -65.13 -42.15 | -22.98 | -75.23 -68.38 4.00 9.40 \%
2346 -62.93 -13 -49.93 | -77.69 -66.50 4.88 10.60 \Y
3128 -61.23 -13 -48.23 | -78.40 -66.16 5.52 12.60 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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